


San Antonio Condensate Collection and Use Manual for Commercial Buildings

Published by San Antonio Water System 

© 2013 San Antonio Water System 

All rights reserved.  No part of the publication may be reproduced without prior permission 
from the publisher. 

Portions of this publication reproduce excerpts from the 2012 International Plumbing Code, 
the 2012 International Mechanical Code, and the 2012 International Green Construction Code, 
International Code Council, Inc., Washington, D.C. Reproduced with permission.  All rights 
reserved. www.iccsafe.org

About the Author

Diana D. Glawe, PhD, PE, LEED AP, is an Associate Professor in the Engineering Science 
Department at Trinity University in San Antonio, Texas, and serves as a consultant through 
[...]
the Environmental Protection Agency (EPA) website <https://www.wateruse.org/government-
affairs/usepa-guidelines> and include but are not limited to oxidation, coagulation, and filtration 
(Environmental Protection Agency 2012) 

Setting Water Quality Objectives

Setting appropriate contaminant thresholds for on-site reclaimed systems varies case-by-case 
based on the known water sources (i.e., influents) and intended use of the treated water (i.e., ef-
fluent).  It is ultimately the responsibility of the reclaimed water system designer to determine 
which water quality thresholds are most appropriate, beyond those required by the TAC, for the 
intended application.  Hiring a water treatment expert with experience designing reclaimed water 
systems facilitates achieving an effective system. 

Water Quality Monitoring
A combination of treatment process requirements and water quality limits is recommended to 
enhance reliability of meeting water quality goals.  The treatment process requirements institute 
measures expected to purify the water of unwanted contaminants, the foremost being pathogens.   
The water quality limits set the degree of purification necessary to meet water quality goals for 
the intended use of the reclaimed water.  Monitoring provides a means to verify that the treatment 
system is operating properly and that the water quality goals are met.

Table 5.5 shows the recommended continuous monitoring practices for various treatment meth-
ods to confirm effective system operation in terms of filtration and disinfection (Soderholm 2012).  
Continuous monitoring can be tied into fail-safe systems, which activate a bypass mechanism to 
deliver municipal water to the application when unsafe on-site reclaimed water conditions are 
detected.

Table 5.5  Recommendations for constant (automated) monitoring

Mechanical filtration Monitor the differential pressure through the filters

Chlorination and  
ozonation

Monitor chemical levels directly or use oxidation-reduction potential (ORP) monitor-
ing to control the system

Hydroxyl radical 
(example of AOP)a

Monitor the hydrogen peroxide (H2O2) residual in the water

UV light Monitor UV intensity levels

Turbidity Continuously if using UV treatment. Otherwise, periodically.  Will be visible in ap-
plications like toilet flushing. 

Reverse osmosis Monitor total dissolved solids (TDS) levels, pH, etc. 
a  Advanced oxidation process (AOP) 

Once the treatment system is proven to remove contaminants from the influent reclaimed wa-
ter, continuous automated monitoring of the system confirming effective operation enables less 
frequent sampling of the effluent for contaminants.  Sampling the effluent for unwanted contami-
nants becomes a verification measure, to detect anomalies resulting from unexpected influent 
conditions or treatment system malfunctions not detected by the assigned monitoring.  This is 
especially true for on-site reclaimed water systems in which condensate is the only influent, since 
condensate contaminants are relatively predictable.  



San Antonio Condensate Collection and Use Manual for Commercial Buildings  n   31

Therefore, when continuous monitoring (per Table 5.5) is employed, it is common practice to 
manually monitor some qualities of the water less frequently than if continuous monitoring were 
not employed.  Table 5.6 lists some common manual monitoring practices when various continu-
ous monitoring is in place for reclaimed condensate systems (Soderholm 2012).  

Table 5.6  Common periodic (manual) monitoring of reclaimed water systems

pH If for irrigation, monthly during irrigation season. 

BOD If automatic continuous monitoring listed in Table 5.4 is used, every 3–6 months.  If continu-
ous monitoring is not used, monthly.

Turbidity Continuously if using UV treatment. Otherwise, periodically.  Will be visible in applications 
like toilet flushing.

Coliform If automatic continuous monitoring listed in Table 5.4 is used, then every 6–12 months.  If 
continuous monitoring is not used, monthly.

Cl2 residue  If using chlorine, continuous ORP provides Cl2 residue.  Otherwise monthly. 

The push for a national standard of treatment quality and treatment product evaluation may lead 
to NSF/ANSI standards, ASHRAE Standard 191, or similar guidance being adopted by codes, such 
as the IGCC or San Antonio Building Codes.  In the meantime, the designer and installer of the on-
site reclaimed water system in San Antonio must adhere to the TAC requirements while imple-
menting best practices gleaned from sources such as those outlined in this chapter.  

Ensuring that the reclaimed water system produces adequate water quality for the intended use 
is the joint responsibility of the designer and installer.   Maintaining this quality is the responsibil-
ity of the building owner through effective operation and maintenance of the system (see Chapter 
11).  Hiring a water treatment expert with experience designing reclaimed water systems facili-
tates achieving an effective system. 

References
Bruursema, Tom. 2011. “The New NSF 350 and NSF 350-1.”  Plumbing Systems & Design Magazine. 

20 October: 14-22.
Environmental Protection Agency. 2004. 2004 Guidelines for Water Reuse. EPA 625-R-04-108. 

Washington, DC.
Environmental Protection Agency. 2012. 2012 Guidelines for Water Reuse. EPA 600-R-12-618. 

Washington, DC.
International Association of Plumbing and Mechanical Officials. 2012. 2012 Green Plumbing and 

Mechanical Code Supplement [GPMCS]. 
National Sanitation Foundation.  2011a. NSF/ANSI Standard 350: Onsite Residential and Commer-

cial Water Reuse Treatment Systems. Ann Arbor, MI.
National Sanitation Foundation.  2011b. NSF/ANSI Standard 350-1: Onsite Residential and Com-

mercial Graywater Treatment System for Subsurface Discharge. Ann Arbor, MI. 
Soderholm, Brian. 2012. Water Control Corporation. Personal communication. 



32 n  Chapter 6: Selection of Water Treatment Methods for Common Applications

6
Selection of Water  
Treatment Methods for  
Common Applications
“Treatment of reclaimed water is and should be tailored to a specific purpose so that treatment 
objectives can be appropriately set for public health and environmental protection, while being 
cost effective” (Environmental Protection Agency 2012a).  This concept of tailoring treatment to a 
specific purpose is referred to as “Fit for Purpose.”  

As technologies are now advanced enough to treat wastewater to the water quality required for 
the intended use, it is important to know the potential contaminants in the water source as well 
as the intended application to select the optimal combination of treatment methods.  In the case 
of condensate, it does not contain large debris or concentrated particulate, so diversion of first 
flush and screening can be skipped.  Condensate also does not contain fecal matter.  So the likely 
contaminants in condensate are incidental microorganisms, such as Legionella, and metals from 
the air-handling unit (AHU) cooling coils, drain pan, or any other components along the conden-
sate flow path.  

When rainwater is combined with condensate in a reclaimed water system, screening of the 
rainwater along with sedimentation and rigorous treatment for contamination via fecal matter 
is advised.  In addition, a first flush device must be installed to capture and dispose of the most 
heavily contaminated water coming from the rainwater capture surface, such as a roof, at the 
beginning of a rain event.  The first flush device must be upstream of the condensate input to the 
combined system or must accommodate condensate water passing through the first flush device 
to the storage tank at low flow rates (i.e., it is counterproductive to capture condensate in a first 
flush device).  

The treatment train must be designed on a case-by-case basis by a qualified professional to satisfy 
the water quality for the intended application.  The Environmental Protection Agency (EPA) sug-
gests primary and secondary disinfection for all common reclaimed/recycled water applications 
(Environmental Protection Agency 2004).  Primary treatment is the first disinfectant used in a 
treatment system, with the primary objective being to achieve the necessary microbial inactiva-
tion.  The secondary disinfection used in a treatment system is implemented to maintain the 
disinfection residual through the distribution system, including the reclaimed/recycled water 
storage tank.  Examples of secondary disinfection methods are chlorination, injection of peroxide 
in hydroxyl radical treatment, and continuous recirculation of the reclaimed water through the 
system with ozonation or UV disinfection present in the recirculation loop.  Residual chlorine 
and hydrogen peroxide can remain in the system up to several days, depending on water and 
system conditions such as exposure to air, sunlight, and piping materials.  If an unacceptable level 
of  particles, including microorganisms and dissolved organic and inorganic constituents remain 
after secondary treatment, further filtration, disinfection and/or advanced treatment is required.  
Numerous options are available for advanced treatment (see advanced oxidation processes in 
Chapter 4). Advanced treatment is used for higher levels of water purification, especially when 



San Antonio Condensate Collection and Use Manual for Commercial Buildings  n   33

condensate is commingled with other water sources such as rainwater or graywater, which inher-
ently contain more contaminants than condensate.

Table 6.1 shows the types of reuse appropriate for increasing levels of treatment, as outlined in 
the EPA 2012 Water Reuse Guidelines.  End uses such as groundwater recharge are more applicable 
to municipal reclaimed (recycled) water than to reclaimed water from commercial buildings for 
on-site use, but are included here for reference.    

Table 6.1 Types of reuse appropriate for increasing levels of treatment (Source: EPA 2012a)

  

Treatment 
Level

Increasing Levels of Treatment

Primary Secondary Filtration and    
Disinfection

Advanced

Processes Sedimentation Biological oxidation and 
disinfection

Chemical coagulation, 
biological or chemical 
nutrient removal, filtra-
tion, and disinfection

Activated carbon, 
reverse osmosis pro-
cesses, soil aquifer 
treatment, etc.

End Use No Uses       
Recommended

Surface irrigation of or-
chards and vineyards

Landscape and golf 
course irrigation

Indirect potable 
reuse includ-
ing groundwater 
recharge of potable 
aquifer and surface 
water reservoir 
augmentation and 
potable reuse

Non-food crop irrigation Toilet flushing

Restricted landscape        
impoundments

Vehicle washing

Groundwater recharge of 
non-potable aquifer

Food crop irrigation

Wetland, wildlife habitat, 
stream augmentation

Unrestricted recre-
ational impoundment

Industrial cooling processes Industrial systems

Human Exposure Increasing Acceptable Levels of Human Exposure 

Cost Increasing Levels of Cost

 
In all cases, non-potable water for each end use application must meet the minimum water quality 
requirements as established for the application by the laws, rules, and ordinances applicable in 
the jurisdiction having authority [IGCC§706.3, GPMCS§501.7].  Additional design considerations 
for some common applications are outlined below. 

Cooling Tower
Cooling tower water is continuously consumed in the evaporative cooling process of the tower, 
thereby requiring that a continuous supply of water be added to the cooling tower.  In addition, 
periodic discharge and replenishing of a portion of the recirculation water is necessary to dilute 
the concentrate of total dissolved solids (TDS), including meal salts, accumulated in the cooling 
tower from potable water.  This process is commonly referred to as blowdown.  Condensate, due 
to its relatively low pH, acts to dilute the TDS and extend the time between blowdown events, 
thereby saving even more water than simply replacing the potable makeup water to the cool-
ing tower with equal quality water (Painter 2009).  Since cooling tower water is monitored and 
treated to maintain a pH in the 7.2-8.2 range to prevent corrosion, to dissolve or remove metal 
salts that plate onto the cooling tower surfaces as scale, and to combat microorganisms such as 
fungi and bacteria, no additional treatment is necessary when condensate water is added to the 
existing cooling tower water.  



34 n  Chapter 6: Selection of Water Treatment Methods for Common Applications

During the evaporative cooling process,  water passes over high surface area structures of the 
cooling tower and forms drips, spray, or mist, depending on operating conditions and the wind   
velocity in the vicinity of the cooling tower.   Since most pathogenic bacteria and pathogenic pro-
tozoa are small enough to be suspended in aerosol water particles (i.e., less than 50 mm in diam-
eter), they can be inhaled.  Inhalation of infected aerosols from cooling tower water is a possible 
direct means of infection (EPA 2012a).  Infected aerosols or spray can also deposit on surfaces 
such as food, vegetation, and clothing and transmit disease by contact or ingestion.  

Drift eliminators can be implemented as a precautionary measure to prevent windblown cooling 
tower water spray from reaching areas accessible to workers or the public,   The recommended 
setback distance of a cooling tower is 300 feet from areas accessible to the public (Environmental 
Protection Agency 2004).  In addition, the International Green Construction Code (IGCC) limits 
drift losses1 and requires that cooling towers and fluid coolers be located so as to prevent dis-
charge vapor plumes from entering occupied spaces.  More specifically, the plume discharges 
must be not less than 5 feet above and 20 feet away from any ventilation inlet to a building 
[IGCC§703.7.1].

If additional treatment is added as a precautionary measure in case human exposure occurs, UV 
and ozone are common choices for cooling towers.  The Occupational Safety and Health Adminis-
tration (OSHA) suggested guideline for Legionella  concentration in cooling towers, evaporative 
condensers, and fluid coolers is less than 10 CFU/ml (Occupational Health and Safety Administra-
tion 2013).

Process Water
Depending on the specific process, process water considerations may be similar to cooling tower 
water, or require additional treatment and/or storage similar to the applications listed below.  
Process water must be examined on a case-by-case basis to determine process-specific treatment 
requirements.

Subsurface Irrigation
Recommended limits for constituents in reclaimed water for irrigation can be found in EPA’s 
Guidelines for Water Reuse (2004).  A simple pH-neutralizing device composed of limestone or 
marble chips can be used to raise the pH level of the condensate if desired.  Reclaimed water must 
be filtered by a 0.004-inch filter or finer for irrigation applications [IGCC§709.5.1].  Although wa-
ter treatment is not required for subsurface irrigation because human exposure to the water is not 
expected, treatment is commonly employed for various reasons [GPMCS§501.7].

Metals can be removed by a membrane, reaction, and/or filter process if necessary; although de-
signing the system to avoid metal reactions is preferred.  If water stagnates for a period of time in 
the storage tank, microbial growth is commonly mitigated by ozonation, or chlorination, especially 
when rainwater is combined with condensate in the storage tank.  Since chlorine can kill grass, its 
use in water purification for irrigation must be carefully considered.  

Above-Ground Irrigation
Viruses and most pathogenic bacteria can become suspended in aerosols with particles small 
enough to inhale, hence the inhalation of contaminated aerosols is a possible direct cause of 
human infection (Environmental Protection Agency 2004).  Therefore, above-ground irrigation 
with reclaimed water, which can potentially expose humans to contact and inhalation of reclaim 